
 

 

   

 

Wastewater Master Plan 
Prepared for: 

The City of Kerrville 
 

 
 

Prepared by: 

FREESE AND NICHOLS, INC. 
4040 Broadway, Suite 600 
San Antonio, Texas 78209 

210-298-3800 
 

FNI Project 

KER11495 





Wastewater Master Plan  
City of Kerrville 
 

 

TABLE OF CONTENTS 
Executive Summary .................................................................................................................... ES-1 

1.0 Introduction ....................................................................................................................... 1-1 

1.1 Scope of Work ................................................................................................................ 1-1 
[...]
City Limit
ETJ Boundary
2-Mile ETJ
Boundary

FIGURE 5.1
CITY OF KERRVILLE

WASTEWATER  COLLECTION SYSTEM
CAPITAL IMPROVEMENTS PLAN

0 1,500 3,000
SCALE IN FEET

I

SEWER BASINS
Airport/Commerce Basin

Airport/Al Mooney Basin

Birkdale Basin

Broadway Basin

Comanche Trace Basin

G-Street Basin

Jefferson Basin

Legion Basin

Quinlan Basin
Created by Freese and Nichols, Inc.
Job No.:   KER11495
Location:  H:\W_WW_PLANNING\DELIVERABLES\FINAL\(Figure-5.1)-Wastewater_CIP.mxd
Updated:  Tuesday, December 18, 2012

Note:  The project numbers shown on this map are for the 
wastewater collection system prioritization. These projects
are renumbered for the purposes of the integrated wastewater 
system capital improvement plan.



Wastewater Master Plan  
City of Kerrville 
 

5-3 

Table 5.2 summarizes the 20-year wastewater collection system capital improvement plan for the City 

of Kerrville.  A 3% annual inflation factor was applied to each of the projects beyond 2013.  For the 

planning period 2014 to 2019, the annual inflation factor was applied through the year 2019 and for the 

planning period 2020 to 2032, the annual inflation factor was applied through the year 2032.     

Table 5.2 Wastewater Collection System CIP 

Proj. 
No. 

Scope Project Cost 
Project Cost 
with Annual 
3% Inflation 

1 New 5,000 gpm Jefferson Lift Station and 12" & 16" Force Mains $4,539,300 $4,539,300 

2 Reduce Broadway Lift Station Capacity to 500 gpm $486,800 $486,800 

3  New Knapp Wet Well & 12" Force Main $1,258,000 $1,547,214 

4  G-Street Lift Station Decommission $78,000 $95,932 

5  21" Interceptor Downstream of Jefferson Lift Station $1,412,200 $1,736,865 

6  15"/18"/21" Interceptors Downstream of Knapp LS $1,849,000 $3,339,479 

7  New 5900 gpm Legion Lift Station $4,290,000 $7,748,169 

8  New 1,600 gpm Comanche Trace Lift Station & 12” Force Main $1,547,000 $2,794,037 

9  Quinlan Basin 10"/12"/15" Interceptors $2,639,900 $4,767,923 

10  Comanche Trace 12"/15" Interceptors $1,336,400 $2,413,672 

11  15" Interceptor Upstream of Knapp Lift Station $605,300 $1,093,232 

Collection System CIP Total: $20,041,900 $30,562,623 

* Costs include Mobilization, Engineering, O & P and Contingency 

5.1 20-YEAR WASTEWATER COLLECTION SYSTEM CIP 

The CIP projects included in the 20-year time period resolve existing deficiencies or accommodate 

anticipated growth.  A detailed description of each project is provided below.   

Project 1:  New Jefferson Lift Station 

Project 1 is the construction of a new Jefferson Lift Station, which is currently operating 

beyond its firm capacity.  Jefferson Lift Station will be expanded from its current firm 

pumping capacity of 4.75 MGD to 7.2 MGD (5000 gpm).  This project will be sized to serve 

the existing and future peak flows from the Jefferson Basin and Ingram wholesale.  One new 

wet well, new pumps and two new force mains will be installed at the New Jefferson Lift 

Station.  One 12” force main will direct approximately 2.3 MGD (1600 gpm) of flow across 

the river along Lemos to the future 24”/27” gravity main in the G-Street Basin which will 

convey flow from Lemos to the new Birkdale Lift Station.  Another 16” force main will direct 



Wastewater Master Plan  
City of Kerrville 
 

5-4 

approximately 4.6 MGD (3400 gpm) of flow from the Jefferson Lift Station to the Legion 

Basin.  Until Projects 5 and 7 (see project descriptions below) are completed, the force main 

which currently directs flow to Quinlan Lift Station will remain in service due to capacity 

constraints in the Legion Lift Station.  In the future, an emergency valve will continue to 

allow flow to be pumped to the Quinlan Lift Station in emergency situations.   

Project 2:  Reduce Broadway Lift Station Capacity to 500 gpm 

Project 2 is the reduction of capacity of the Broadway Lift Station by replacing the current 

2,000 gpm pumps with 500 gpm pumps and replacing the existing force main with a new 8” 

force main.  The Broadway Lift Station currently receives flow from the G-Street Lift Station; 

however, in the future, the G-Street basin will be served by the new Birkdale Lift Station.  

The ultimate peak flow for the Broadway basin, after removing the G-Street Lift Station is 

only 195 gpm.  This project will allow the City to avoid pumping 2,000 gpm from the 

Broadway Lift Station and therefore reduce or eliminate the need to unnecessarily account 

for this flow in downstream infrastructure projects.  

Project 3:  New Knapp Wet Well & 12” Force Main 

Project 3 is the construction of a new wet well and 12” force main at Knapp Lift Station.  The 

pumps have recently been replaced and sized to meet 20-year peak flows but the wet well 

and force main have not been upgraded yet.  Four pumps are currently in place at the Knapp 

Lift Station, with a firm pumping capacity of 560 gpm to meet the peak flows from the 

northwestern Jefferson Basin and the City of Ingram Wholesale.  A new wet well and new 

12” force main will be installed at the New Knapp Lift Station to convey flow to the Lois 

Street interceptor.  With these improvements, the firm pumping capacity will increase to 

1,600 gpm.   

Project 4:  Decommission G-Street Lift Station  

Project 4 consists of the decommissioning of the G-Street Lift Station upon completion of 

the new 24”/27” G-Street Interceptor and the new Birkdale Lift Station.  

Project 5:  90” Interceptor Downstream of Jefferson Lift Station 

Project 5 consists of a new 21” interceptor to increase the hydraulic capacity to serve the 

flow from the expanded Jefferson Lift Station (see Project 1).   



Wastewater Master Plan  
City of Kerrville 
 

5-5 

Project 6:  05”/08”/90” Interceptor Downstream of Knapp Lift Station 

Project 6 consists of new interceptors downstream of the new Knapp Lift Station force main 

in the Jefferson Basin.  A 15" gravity line will be constructed between Bob White and Harper 

along Lois St.  An 18” line will be constructed between Harper Rd. and Water St. along Lois 

St. and Junction Hwy.  A 21” line will be constructed from Water St. to the Jefferson Lift 

Station. 

Project 7:  New 5900 gpm Legion Lift Station 

Project 7 is the expansion of the Legion Lift Station, which is currently operating close to its 

firm capacity.  The City is currently in the process of implementing projects that will reduce 

the current load on the Legion Lift Station; however, as Jefferson Basin flows continue to 

increase, it will be necessary to upgrade the Legion Lift Station.  The Legion Lift Station will 

be expanded from its current firm pumping capacity of 5.76 MGD (4,000 gpm) to 8.5 MGD 

(5,900 gpm).  The existing 12” and 14” force mains have sufficient capacity to handle this 

expansion and therefore no force main upsizing will be required. 

Project 8:  New 1600 gpm Comanche Trace Lift Station 

The existing Comanche Trace basin facilities are not designed to handle the peak flows from 

the Comanche Trace development.  Project 8 is the expansion of the Comanche Trace Lift 

Station from its current firm pumping capacity of 0.86 MGD to 2.3 MGD (1600 gpm) to serve 

the future peak flows from the Comanche Trace development.  The 10” State Highway 173 

force main which runs from the Comanche Trace Lift Station to the New Birkdale Lift Station 

will need to be increased to 12” when the pumps at the Comanche Trace Lift Station are 

upgraded. 

Project 2:  Quinlan Basin 01”/09”/05” Interceptor 

Project 9 is the construction of a new 10”/12”/15” gravity line from Sydney Baker and I-10 

to the existing 18” line near 3rd & Ross.  This line will serve the growth in the upstream 

section of the Quinlan Basin and the Whiskey Springs development located along I-10 east 

of Sydney Baker and will alleviate capacity problems in the existing Quinlan Basin 

interceptors. 

 



Wastewater Master Plan  
City of Kerrville 
 

5-6 

Project 01:  Comanche Trace 09”/05” Interceptors 

Project 10 is the construction of a new 12”/15” line in the Comanche Trace Basin.  The new 

12” line will replace an existing 8” line from Trail Head Court downstream along Comanche 

Trace Drive to Mulligan Way.  The new 15” line will replace an existing 12” from Mulligan 

Way to Rock Barn Drive.  This project is necessary to provide sufficient hydraulic capacity in 

the Comanche Trace development. 

Project 00:  05” Interceptor Upstream of Knapp Lift Station 

 Project 11 is the construction of a new 15” line from Goat Creek Rd. to Knapp Rd. in the 

Jefferson Basin.  This project will provide the needed capacity as the City of Ingram’s 

wholesale flow continues to increase.   



Wastewater Master Plan  
City of Kerrville 
 

6-1 

6.0 WWTP CONDITION ASSESSMENT 

For the treatment plant portion of this study, FNI was tasked with performing a risk and capacity 

assessment for the plant, evaluating alternatives for providing wastewater treatment for the 20 year 

planning period.  The risk assessment consisted of an evaluation of the condition and criticality of the 

current Kerrville Wastewater Treatment Plant (WWTP) components.  FNI presented the results of the 

complete WWTP assessment to the Kerrville City Council on May 31, 2012.  This document, in 

conjunction with the presentation given to the City Council, expresses the results and recommendations 

from FNI’s analyses of the Kerrville WWTP. 

6.1 DESCRIPTION OF EXISTING WWTP 

The Kerrville WWTP has undergone several additions and expansions since the construction of the initial 

trickling filter plant in the 1950’s.  Table 6.1 provides a brief overview of construction at the plant since 

the 1950’s to reflect the current condition and site layout shown on Figure 6.1. 

Table 6.1 WWTP Construction History 

Year Treatment Process Improvement 

1950’s Built trickling filter plant 

1974 Constructed 2MGD oxidation ditch along with Clarifier No. 1 

1984 Added Clarifier No. 3 

1987 

Plant upgraded to current capacity of 4.5 MGD. Added 
Anoxic Basin, Equalization Basin, Filters, Chlorine Contact 
Basin, etc. 

2003 
New 8 MGD capacity Headworks was added along with the 
rehabilitation of Clarifier No. 1 

2011 New Belt Filter Press Facility added 

 



Wastewater Master Plan  
City of Kerrville 
 

6-2 

 

Figure 6.1 WWTP Site Overview 
 

6.1.1 WWTP Processes 

The plant schematic, shown on Figure 6.2, provides an overview of the current plant processes.  The 

plant has a permitted average daily flow (ADF) of 4.5 million gallons per day (MGD) and a 2-hr peak 

capacity of 7 MGD or 4,861 gallons per minute (gpm).  The plant is designed to remove organic wastes 

(BOD), suspended solids (SS), ammonia nitrogen (NH3-N), and phosphorus (P).  The following is a 

description of the unit processes and their role in meeting treatment objectives.  



Wastewater Master Plan  
City of Kerrville 
 

6-3 

Figure 6.2 WWTP Process Schematic 



Wastewater Master Plan  
City of Kerrville 
 

6-4 

Once arriving at the headworks, the raw sewage is metered and undergoes initial fine screening and grit 

removal.  Screening removes large objects, rags, and other debris that cannot be treated and may clog 

downstream processes.  Grit removal removes sand and other inert, readily settleable materials.  

Effluent from the headworks is sent to the anoxic tanks or diverted to the flow equalization basin (FEB) 

during periods of high flow.  Upon completion of the Birkdale Lift Station Project, two force mains will 

deliver raw influent to the headworks.  One force main will come directly from the Quinlan Lift Station 

and the other will contain the combined flows from the Legion and Birkdale Lift Stations by way of the 

proposed Emergency Flow Diversion Structure.  The current headworks is rated for a peak flow capacity 

of 8 MGD.  The addition of the Emergency Flow Diversion Structure will provide an additional means to 

divert flow directly to the FEB without overflowing the headworks during peak flow events.  Figure 6.3 

shows the current headworks and FEB. 

 
Figure 6.3 Headworks (top) and FEB (bottom) 

 
After screening and grit removal, the plant influent is sent to the Anoxic Tanks.  The Anoxic Tanks serve 

as the first step in the biological treatment process for the plant.  The wastewater is combined with 

microorganisms that are recycled from the clarifiers known as return activated sludge (RAS) to form 

mixed liquor (ML).  The conditions of the anoxic tank aid in selecting bacteria to remove phosphorus (P).  

Upon exiting the anoxic tanks, the ML flows into the oxidation ditch; the second and final step of the 

biological treatment process.  Two partially submerged horizontal rotors on opposite ends of the tank 



Wastewater Master Plan  
City of Kerrville 
 

6-5 

provide mixing and transfer the oxygen necessary to promote aerobic biological treatment.  Floating 

rotors can be added to augment the transfer of oxygen to the sludge as needed or replace a rotor that is 

out of service.  The combined anoxic tank/oxidation ditch treatment removes organic material, NH3-N, 

and P in order to achieve compliance with the permit discharge limitations summarized in Section 5.1.B.  

Figure 6.4 displays the first and third Anoxic Tank, as well as the Oxidation Ditch influent and its rotors. 

 
Figure 6.4 Anoxic Tank (top) and Oxidation Ditch (bottom) 

 
The ML from the oxidation ditch flows to a splitter box, where it is distributed to the two clarifiers (1 and 

3).  The clarifiers remove suspended solids (SS) by allowing them to settle to the bottom of the tanks 

where the settled solids can then be removed.  Alum and occasionally ferric chloride are added to the 

ML upon exiting the oxidation ditch to enhance the removal of P in the clarifiers.  Settled solids are sent 

to the central pump house to be either pumped back to the anoxic tank or sent to the belt filter presses 

to be dewatered.  The clarifiers are pictured on Figure 6.5.  



Wastewater Master Plan  
City of Kerrville 
 

6-6 

 
Figure 6.5 Clarifier No. 1 (right) and Clarifier No. 3 (left) 

 
Secondary effluent from the clarifiers combines in a junction box and flows to the effluent filters.  The 

purpose of the filters is to remove SS that are too light to settle in the clarifiers.  The effluent filters 

consist of four individual sand media filters.  The filter media consists of approximately 4 feet of sand 

and 18 inches of gravel for structural support.  The gravel then sits on top of the filter underdrain.  

The filter effluent is conveyed to the chlorine contact basin where it is chlorinated to kill pathogens in 

the water.  The chlorine gas is fed from three one-ton cylinders located on a covered concrete slab 

outside of the chlorine feed building.  The chlorine contact basin consists of two parallel tanks of 

identical size each containing four baffle walls to ensure proper contact time and mixing.  One of the 

filters and the chlorine contact basin is shown on Figure 6.6.   

 



Wastewater Master Plan  
City of Kerrville 
 

6-7 

 

Figure 6.6 Effluent Filters (left) and Chlorine Contact Basin (right) 
 

Water for reuse customers is pumped directly from the chlorine contact basin, while the final plant 

effluent is dechlorinated using sodium thiosulfate to prevent harm to aquatic life and then discharged to 

Third Creek. Third Creek then eventually empties into the Guadalupe River.  

6.1.2 Permit Limits and Compliance 

Table 6.2 details the effluent discharge limits for the Kerrville WWTP as well as the plant’s rated 

capacities for average and 2-hr peak flow.   The effluent limits for NH3-N and P vary depending on the 

flow rate in the Guadalupe River as described in the note below Table 6.2.  The full TCEQ TPDES permit 

is shown in Appendix E.  This permit expires on February 1, 2015. 

The flow in the Guadalupe River shall be measured once per day by the City of Kerrville at the TCEQ 

Stream Monitoring network Station No. 1806.0242 located at the City of Kerrville Dam. When this flow is 

measured to be 50 cubic feet per second (cfs) or less for five consecutive days the, the more stringent 

effluent parameters for Ammonia Nitrogen and Total Phosphorus shall be required. These more 

stringent parameters shall remain in effect until the flow exceeds 50 cfs for five (5) consecutive days, at 

which time the less stringent parameters for Ammonia Nitrogen and Total Phosphorus shall be in effect. 

The parameters of 5 mg/l for Carbonaceous Biochemical Oxygen Demand and 5 mg/l for Total 

Suspended Solids shall be in effect for all flow conditions. 

 

 

 



Wastewater Master Plan  
City of Kerrville 
 

6-8 

Table 6.2 Discharge Permit Summary for Kerrville WWTP 

Effluent Characteristics Discharge Limitations 

  
Daily Avg 

(mg/l (lbs/day)) 
7-day Avg 

(mg/l) 
Daily Max 

(mg/l) 
Single Grab 

(mg/l) 

Flow, MGD Report N/A Report mg/l 

Carbonaceous Biochemical Oxygen Demand (5-day) 5 (188) 8 13 18 

Total Suspended Solids 5 (188) 10 15 20 

Ammonia Nitrogen 
Flow > 50 cfs* 2 (75) 4 7 10 

Flow < 50 cfs* 1 (38) 2 4 5 

Total Phosphorus 
Flow > 50 cfs* 1 (38) 2 4 5 

Flow < 50 cfs* 0.5 (19) 1 2 3 

E. coli, colonies per 100 ml 126 N/A 394 N/A 

Flow Limitations 

  

Annual Average Flow 4.5 MGD 

2-hour Peak Flow 
4,861 gpm 

7 MGD 
* The flow in the Guadalupe River shall be measured once per day by the City of Kerrville at the TCEQ Stream Monitoring 
network Station No. 1806.0242 located at the City of Kerrville Dam. When this flow is measured to be 50 cfs or less for five 
consecutive days, the more stringent effluent parameters for Ammonia Nitrogen and Total Phosphorus shall be required. These 
more stringent parameters shall remain in effect until the flow exceeds 50 cfs for five (5) consecutive days, at which time the 
less stringent parameters for Ammonia Nitrogen and Total Phosphorus shall be in effect. The parameters of 5 mg/l for 
Carbonaceous Biochemical Oxygen Demand and 5 mg/l for Total Suspended Solids shall be in effect for all flow conditions. 

Table 6.3 lists the annual average effluent characteristics for the plant for years 2009 to 2011.   

Table 6.3 Monthly Discharge Characteristics at Kerrville WWTP from 2009-2011 

Parameter Effluent Characteristics 

  
pH 

TSS 
(mg/l) 

BOD 
(mg/l) 

NH3-N 
(mg/l) 

P 
(mg/l) 

Pre De-
Chlor. Cl2 

(mg/l) 

D.O. 
(mg/l) 

Temp. 
(°C) 

Average Flow 
(MGD) 

2-Hr Peak Flow 
(gpm) 

Average 7.71 0.96 2.68 0.07 0.14 1.51 8.23 21.50 1.56 3158.34 

Maximum 7.80 1.53 5.43 0.15 0.39 3.31 10.01 27.80 2.15 4768.00 

Daily Average*  
TCEQ Parameters 

6-9 5.00 5.00 2.00 1.00 1.00 4.00 - 4.50 4,861.00 

* Daily discharge limits are dependent on the Guadalupe River flow. 

Figure 6.7 and Figure 6.8 track the monthly average BOD, NH3-N, and P concentrations present in the 

effluent.   Historically, the Kerrville WWTP is successful at meeting the limits of the Texas Pollutant 

Discharge Elimination System (TPDES) permit issued by the Texas Commission on Environmental Quality 

(TCEQ).  However, the average flow rates tend to be much lower than the design flow rates, so the plant 

is operating well below its rated capacity.   



0.0

1.0

2.0

3.0

4.0

5.0

6.0

B
O

D
 (

m
g/

l)
 

Date 

Figure 6.7  
Average Monthly BOD Effluent Performance  

2009 - 2011 

Effluent BOD

TCEQ Limit

Spike in BOD concentration 
was caused by extended 

period of inclement 
weather during the early 
weeks of February 2011. 



0.0

0.5

1.0

1.5

2.0

2.5

N
H

3
-N

 a
n

d
 P

 (
m

g/
l)

 

Date 

Figure 6.8  
NH3-N and P Removal Performance  

2009 - 2011 

Effluent NH3-N

NH3-N TCEQ Limit

Effluent P

P TCEQ Limit



Wastewater Master Plan  
City of Kerrville 
 

6-11 

6.2 WWTP CONDITION ASSESSMENT 

On January 13, 2012, a team from Freese and Nichols visited the Kerrville WWTP to assess the condition 

of the equipment with the assistance of plant management.  Every significant component of the plant 

was evaluated in terms of its current condition and its criticality to meeting treatment objectives. 

6.2.1 Condition Scoring System 

Each major process and piece of equipment at the WWTP was evaluated and its condition scored by 

performance, age, and maintenance history.  Condition scores range from 0 – 100, with a condition 

score of zero being the best and one hundred being the worst.  Condition scoring followed the 

guidelines in Table 6.4. 

Table 6.4 Condition Scoring System 

CONDITION ASSESSMENT SCORING LEGEND 

Score Condition Assessment Scoring Definition 

0 - 20 New:  Perfect condition 

21 - 40 
Good Condition: No improvements recommended to 
maintain function 

41 - 60 
Fair Condition:  Improvements recommended to improve 
performance or efficiency 

61 - 80 
Poor Condition:  Improvements recommended to maintain 
reliability 

81-100 Eminent Failure:  Rehabilitation or replacement required 

 

Each process piece of equipment has very different components so a distinct set of criteria was 

developed for each to aid the evaluation.  Six of the plant components had at least one piece of 

equipment with a condition score of 100.  These plant components can be replaced by plant staff 

through operations and maintenance budgets rather than being included in the CIP.  Full results from 

the condition scoring process are included in Appendix F. 

6.2.2 Criticality Scoring System 

In addition to considering its physical condition, the criticality of each process or piece of plant 

equipment was considered with respect to its role in the overall performance of the plant.  Scores were 

determined according to the description in Table 6.5.  



Wastewater Master Plan  
City of Kerrville 
 

6-12 

Table 6.5 Criticality Scoring 

CRITICALITY ASSESSMENT SCORING LEGEND 

Score Criticality Assessment Scoring Definition 

Low Impact Total Score < 30 

Medium Impact 31 ≤ Total Score < 51 

High Impact 51 ≤ Total Score ≤ 71 

Very High Impact Total Score > 70 

 
 
To assist in establishing a specific score, criticality was evaluated based on the amount of treatment 

capacity affected if all or a portion of the component was to fail, the impact on treatment effectiveness, 

and the probable length of an outage to perform a significant repair.  The criteria used for scoring the 

criticality of WWTP equipment is shown in Table 6.6. 

Table 6.6 Criticality Criteria 

CRITICALITY PARAMETERS & WEIGHTING SYSTEM 

Capacity Affected (30%) 

Based on Percent of Total Plant Capacity Lost 

(≤ 03%) Capacity Lost  = 01 

(14 - 25%) Capacity Lost  = 30 

(26 - 50%) Capacity Lost  = 50 

(51 - 85%) Capacity Lost  = 70 

(≥ 86%) Capacity Lost  = 011 

Process Impact (50%) 

Based on Treatment Process Effectiveness w/o Component 

Mild = 20 

Moderate = 55 

Severe = 100 

Outage Duration (20%) 

Based on Estimated Response Time, Parts Availability and Length of Repair 

≤ 9 Days = 01 

3 - 15 Days = 40 

16 - 29 Days = 70 

≥ 31 Days = 011 

 

The Site Visit Evaluation Summary is located in Appendix D.   

 



Wastewater Master Plan  
City of Kerrville 
 

6-13 

6.2.3 Risk Assessment Summary 

Risk can be defined as the “Probability of failure (Condition) multiplied by the consequence of failure 

(Criticality).”  In order to obtain an overall risk score for each treatment component, the condition and 

criticality scores were combined in a matrix as shown on Figure 6.9. 

 

Figure 6.9 Risk Assessment Matrix 
 

 

 

 

 

 

Very Good Good Fair Poor Very Poor

Very High 

Impact

Condition

C
ri

ti
ca

li
ty

Low 

Impact

Medium 

Impact

High 

Impact

Chemical Feed 
System 
 

Oxidation Ditch 
 

RAS Pumps  

Electrical 
 

Clarifier 3 

 

Anoxic Tank 
 

Clarifier 1 
 

Flow Equalization 
Basin 

 

Chlorination 
Building 
 

Dechlorination 
System 

Chlorine 
Contact Basin 
 

Effluent Filters 
 

Filter Backwash 
Handling 

 

Belt Press – Old 
 

Effluent Meter & 
Composite 
Sampling 
 

Water System 

 

Belt Press - New 

 

Headworks 
 

Splitter Box @ 
Headworks 



Wastewater Master Plan  
City of Kerrville 
 

6-14 

Table 6.7 summarizes the overall condition, criticality, and risk scores for each treatment component. 

Table 6.7 Risk Assessment Scores 

Facility Condition Criticality Condition Rating 
Criticality 

Rating 
Risk 

Electrical - main 62.50 100.00 Poor 
Very High 

Impact 
High Risk 

Clarifier 3 78.00 72.00 Poor 
Very High 

Impact 
High Risk 

Chemical Feed System 51.38 82.00 Fair 
Very High 

Impact 
High Risk 

Oxidation Ditch 47.75 88.00 Fair 
Very High 

Impact 
High Risk 

RAS Pump Stations 46.75 82.00 Fair 
Very High 

Impact 
High Risk 

Anoxic Tank 39.50 63.00 Good High Impact 
Medium 

Risk 

Chlorination Building 30.75 82.00 Good 
Very High 

Impact 
Medium 

Risk 

Chlorine Contact Basin 60.00 47.00 Fair Medium Impact 
Medium 

Risk 

Clarifier 1 37.50 62.50 Good High Impact 
Medium 

Risk 

Dechlorination System 37.50 82.00 Good 
Very High 

Impact 
Medium 

Risk 

Effluent Filters 40.88 40.00 Fair Medium Impact 
Medium 

Risk 

Filter Backwash 
Handling 

49.25 38.50 Fair Medium Impact 
Medium 

Risk 

Flow Equalization 
Basin 

35.50 58.00 Good High Impact 
Medium 

Risk 

Belt Press - Old 31.75 8.00 Good Low Impact Low Risk 

Belt Press - New 0.00 8.00 Very Good Low Impact Low Risk 

Effluent Meter and 
Composite Sampling 

27.50 21.00 Good Low Impact Low Risk 

Headworks 30.00 48.00 Good Medium Impact Low Risk 

Splitter Box @ 
Headworks 

25.00 34.50 Good Medium Impact Low Risk 

Water System - 
Plantwide 

30.50 30.00 Good Low Impact Low Risk 

 

Overall, five systems or pieces of equipment are considered in High Risk status (Table 6.7) and should be 

considered potential targets for near-term improvements as described in the following list: 



Wastewater Master Plan  
City of Kerrville 
 

6-15 

1. Main Electrical System 

a. The age of the main electrical system is showing in several locations at the plant 

with decaying metal and fraying wires.  The motor control centers (MCCs) have 

water collecting in them causing a hazard as well as a possible failure. 

b. Without the main electrical system, the plant would suffer a catastrophic failure and 

almost every process would be unable to perform its designed function. 

2. Clarifier 3 

a. The centerwell is in poor condition and the rake and the scum skimmer are unable 

to scrape the entire circumference of the clarifier possibly due to either improper 

construction or the clarifier structure having moved (e.g. slid down-grade) at the 

plant site. 

b. As the larger clarifier, Clarifier 3 would have a critical impact on overall plant 

performance if it went down. 

3. Chemical Feed System 

a. Emergency showers are missing, the chemical feed building structure is deficient, 

the bulk alum storage system is aging, the control panel is corroded, and piping and 

valves were leaking. 

b. The lack of a SCADA system creates some issues in terms of dependency, 

automation, etc. 

4. Oxidation ditch 

a. Overall, the oxidation ditch had a “fair” condition rating. 

b. The plant’s permit compliance depends heavily on this process continuing to 

perform well. 

c. The stem on the mud valve is broken and there is a large amount of solids 

accumulated at the bottom of the tank. 

5. RAS Pump Stations 

a. Several components of the RAS pumping system are in bad condition: the electrical 

control panel is deteriorating, the pump station roof appears in bad shape, and 

piping and valves are leaking. 

b. If either suction or discharge piping were damaged, the plant would not be able to 

operate.  



Wastewater Master Plan  
City of Kerrville 
 

7-1 

7.0 WWTP CAPACITY ASSESSMENT 

The WWTP capacity assessment consisted of a hydraulic analysis, treatment process and regulatory 

analysis, and flow equalization capacity analysis. 

7.1 HYDRAULIC CAPACITY 

To evaluate the plant’s hydraulic capacity, an updated hydraulic profile was developed.  The hydraulic 

analysis began with the chlorine contact basin effluent weir and calculated backwards through the plant 

to the future Emergency Diversion Structure (to be bid and constructed in 2013/2014).  

The updated hydraulic profile shows the water surface elevations (WSE) in each component of the 

treatment plant for the average day and peak 2-hour conditions as shown on Figure 7.1.  

An area of concern was identified for the 2-hour peak flow.  A single 12” pipeline between the Junction 

Box and the clarifiers receives the combined flow from two 12” clarifier effluent lines which causes high 

velocities and high headlosses in the single pipe.  Assuming a C-factor of 100 due to the age of the pipe, 

during peak flow of 7 MGD this pipeline experiences velocities of around 13.79 ft/sec and a headloss of 

over 25 feet.  This amount of headloss would lead to overflows at both clarifiers and the weir of the 

Splitter Box being submerged.  WWTP staff described a rain event in 2002 that had over-topped several 

structures and short-circuited both clarifiers.  During this rain event, the City had 22.46 inches over a 9-

day period and 5.13 inches in a 12-hour time period.    





Wastewater Master Plan  
City of Kerrville 
 

7-3 

7.2 TREATMENT PROCESS AND REGULATORY ANALYSIS 

The capacities of the individual processes at the plant were evaluated based on the current regulations 

set forth by the “TCEQ Chapter 217 Design Criteria for Wastewater Systems”.  The most recent version 

of the regulations was issued on August 28, 2008 and all updates to the Kerrville WWTP occurred prior 

to the implementation of the latest version so the process may have been designed using different 

criteria.  However, since any improvements will need to meet the latest regulations, each treatment 

process was evaluated for regulatory compliance and treatment capacity based on the most current 

regulations.  The design and peak organic loadings were calculated in accordance with TCEQ 

217.34(2)(A) specifying the use of historical organic loading data.  The design and peak organic loads 

were based on the 3-year monthly average data provided by plant staff.  In accordance with the 

regulations the sum of the mean and a single standard deviation was used to determine the plant 

loading from historical data.  Table 7.1 summarizes the loading data used for capacity assessment 

calculations. 

Table 7.1 Influent Loading Data 

Organic Loading and Flow Data 

    TSS BOD NH3 P 

    Concentration (mg/l) 

    224.3 222.6 31.8 10.7 

Plant Flow (MGD) Daily Loading (lbs/day) 

2-hr Peak 7 13,108.9 13,014.3 1,860.6 626.2 

Design 4.5 8,427.2 8,366.3 1,196.1 402.5 

Historical Avg 1.6 2,996.3 2,974.7 425.3 143.1 

 

Table 7.2 summarizes the critical design parameters of each treatment process.  Non-compliance with 

process capacity regulations are identified by red lettering.  The media filters are currently the only 

process that does not meet the TCEQ 217 requirements for the permitted level of flow.  The results and 

regulations specific to each process are described in further detail in the next section. 



Wastewater Master Plan  
City of Kerrville 
 

7-4 

Table 7.2 Summary of Critical Treatment Process Capacities 

Process Critical Parameter 

Surface 
Area 

Volume Process Capacity Flow Rate 
Used 

(sf) (cf) Loading  Capacity HRT (Θ) 

Activated     
Sludge 

      (lbd/1000 cf) (MGD) (hrs) 

Annual 
Average Flow 

Organic Loading     Requirements 

      < 35 ------- ------- 

*Anoxic Tank ------- 21,725.0 770.2 ------- 0.9 

Oxidation Ditch ------- 268,391.4 31.2 ------- 10.7 

Total ------- 290,116.4 30.0 ------- 11.6 

217.154(b)(2)             

Effluent Clarifiers 

      (gpd/sf) (MGD) (hrs) 

2-hr Peak Flow 

Overflow Rate     Requirements 

      <1200 >7 >1.8 

Clarifier 1 3,848.5 40,177.8 1818.9 4.6 1.0 

Clarifier 3 5,026.5 52,477.2 1392.6 6.0 1.6 

Total 8,875.0 92,655.0 788.7 10.6 4.5 

217.154(c)(1-2)        
   

Chlorine 
Disinfection 

      (lbd/1000 cf) (MGD) (min) 

2-hr Peak Flow 

Contact Time     Requirements 

      ------- >7 > 20 

Basin 1 ------- 8,487.2 ------- 
4.6 13.1 

Basin 2 ------- 8,487.2 ------- 

Total ------- 16,974.4 ------- 9.1 26.1 

217.821(b)(1-2)             

Media Filters 

      (gpm/sf) (MGD) (min) 

2-hr Peak Flow 

Application Rate     Requirements 

      <3 >7 ------- 

1 Filter In-Service 200 ------- 24.3 0.9 ------- 

2 Filters In-Service 400 ------- 12.2 1.7 ------- 

3 Filters In-Service (TCEQ) 600 ------- 8.1 2.6 ------- 

217.191 (a)(1)(A) 4 Filters In-Service (All) 800 ------- 6.1 3.5 ------- 

217.190(b)(2)             

* Anoxic tank loading assumes half of volume acts as AS 

 



Wastewater Master Plan  
City of Kerrville 
 

7-5 

7.2.1 Headworks 

The headworks was installed in 2003 and consists of two fine screens and a grit removal system.  The 

headworks is the newest piece of the treatment train.  The headworks was designed by FNI for a 

capacity of 8 MGD, which is above the 7 MGD 2-hr peak flow designated by the TCEQ discharge permit. 

The dual fine screens allow for redundancy in the system and the center coarse screen allows for by-

pass of the fine screens to the vortex grit removal chamber.  The screens may also be bypassed directly 

to the FEB during peak flow events. 

7.2.2 Activated Sludge 

The critical capacity of the Activated Sludge system at the Kerrville WWTP is based on 217.154(b)(2) 

Table F.1 “Design Organic Loading Rates for Sizing Clarifiers and Aeration Basins Based on Traditional 

Design Methods”.  The oxidation ditch was probably originally designed as an extended aeration 

process.  However, the hydraulic retention time at the design flow (10.7 hours) is much smaller than in a 

typical extended aeration tank.  Therefore, the oxidation ditch and Anoxic tank were assumed to 

operate as conventional activated sludge processes with nitrification and reactor temperatures greater 

than 15° C to select the maximum organic loading rate.  

1. Anoxic Tank 

The anoxic tank serves as the first step in the BOD and nutrient treatment process.  The anoxic tank was 

originally designed to facilitate biological nutrient removal (BNR) when operated as an anoxic/anoxic-

oxic (AO) process.  More specifically, the anoxic tank aids in selecting bacteria for phosphorus removal.  

Due to the small volume of the anoxic tank relative to the oxidation basin, the tank only satisfies a small 

portion of the BOD loading capacity for the plant as specified in 217.154(b)(2).  No explicit criteria are 

listed in the TCEQ 217 design manual for the organic loading rate of anoxic/anoxic tanks and therefore a 

conservative calculation was made to estimate the effectiveness of BOD removal in the anoxic tank.  

This calculation used only half of the anoxic tank volume in calculating the organic BOD loading rate.  

Calculations presented in Table 7.2 therefore show the anoxic tank to be negligible in terms of BOD 

organic loading capacity.  

As mentioned above the intended function of the anoxic tank is to aid in BNR, not remove BOD and 

there are few regulations specifying requirements for BNR processes. 



Wastewater Master Plan  
City of Kerrville 
 

7-6 

2. Oxidation Ditch 

The oxidation ditch provides the majority of organics and ammonia removal for the facility.  As shown in 

Table 7.2, the design organic loading capacity for the plant can be handled solely by the oxidation ditch 

without the anoxic tank.  The oxygen requirements of the oxidation ditch are supplied by the two sets of 

two rotors and can be varied depending on the depth of the rotors in the basin.  Additionally, floating 

rotors are available if additional oxygen input is required.  TCEQ defines the oxygen requirements for 

mechanical aeration systems in 217.155.  Based on this section, the required aerating the oxidation 

ditch was calculated and is shown in Table 7.3 below for the Daily Average Flow.  

Table 7.3 Motor Requirements for Rotors 

Motor Requirements for O2 Transfer 

Oxygen Requirement O2R = 1.81 lb O2/lb BOD 

Clean Water OTE = 1.8  lb O2/hp-hr 

β Correction Factor = 0.95    

Wastewater OTE = 1.7  lb O2/hp-hr 

Required hp for O2 Transfer 370 

    

    

 
The Kerrville WWTP has 4 fixed rotors that produce 75 hp each, 2 floating rotors that produce 20 hp 

each, and 2 floating rotors that produce 15 hp each.  As shown in Table 7.4, the plant does not meet the 

oxygen transfer requirements at the design flow if the largest rotor or any of the rotors are out of 

service.  Therefore, the plant fails the redundancy requirements specified in 217.155(c)(3)(A)(ii). 

Table 7.4 WWTP Motor Horsepower Capacity 

Motor Horsepower Capacity 

  Available hp 

4 Fixed Rotors @ 75 hp each = 300 

2 Floating Rotors @ 15 hp each = 30 

2 Floating Rotors @ 20 hp each = 40 

Total Available hp = 370 

With Largest Rotor Out (hp) = 295 

 

Redundancy of the aeration basins is required by 217.153(c)(1) unless the aeration equipment is 

removable without taking the basin out of service.  Most rotor maintenance can be completed without 

removing the rotors but the bottom of the basin cannot be cleaned without taking the basin out of 



Wastewater Master Plan  
City of Kerrville 
 

7-7 

service.  Solids have settled and accumulated on the bottom of the ditch over time and greatly reduced 

the organic loading capacity of the oxidation ditch.  Though no official testing has been completed at the 

plant, previous soundings have shown solids deposits as high as a foot at certain locations.  Solids on the 

bottom of the tank are estimated to have eliminated about a half foot of depth from the bottom of the 

tank on average.  The most recent soundings were completed roughly eight years ago; therefore, the 

levels are probably higher today.  Table 7.5 details the reduction in organic loading capacity of the 

oxidation ditch as solids accumulate on the bottom of the oxidation ditch.  If solids have accumulated to 

a foot of depth, the oxidation ditch will no longer meet the 35 lbd/1,000 cf requirement expressed in 

217. 154(b)(2).  The oxidation ditch should be sounded to get an accurate depth estimate. 

Table 7.5 Treatment Capacity Reduction from Solids 

Effect of Solids Accumulation of Treatment Ability 

  Full Tank 
0.5' of 
Solids 

1' of 
Solids 1.5' of Solids 

Treatment Volume = 268,391.4  247,580.8  226,771.3  205,963.1  

Hydraulic Retention Time (Θ) = 10.7  9.9  9.0  8.2  

Maximum Organic Loading Rate = 35.0  35.0  35.0  35.0  

Average Daily Organic Loading Rate = 31.2  33.8  36.9  40.6  

 

7.2.3 Clarifiers 

The capacity of the activated sludge clarifiers is based on the overflow rate of each clarifier as well as 

the hydraulic retention time at the peak 2-hr flow rate of the plant.  With both clarifiers in service, the 

treatment operation meets all overflow and hydraulic retention time criteria regardless of the process 

type assumed.  

The clarifiers also satisfy the weir loading requirements established in 217.152(c)(5) which states “For a 

facility with a design flow equal to or greater than 1.0 MGD, the weir loading must not exceed 30,000 

gallons per day (gpd) at the peak flow per linear foot of weir length.”  The maximum peak flow 

capacities of the clarifiers are shown in Table 7.6.  As can be noted, Clarifier 3 can meet the Weir 

Loading Capacity alone while Clarifier 1 cannot. 

 

 



Wastewater Master Plan  
City of Kerrville 
 

7-8 

Table 7.6 Weir Loading Capacities 

Weir Loading Capacity  

  Clarifier 1 Clarifier 3 Total 

Weir Length (ft) 219.9 251.3 471.2 

Max Flow (MGD) 6.6 7.5 14.1 

 

The clarifier process does not meet the redundancy requirements in 217.153(c)(2) because as displayed 

in Table 7.2 and Table 7.6, none of the criteria can be met at peak flow if Clarifier 3 is out of service.  

As mentioned in the condition assessment, the waste activated sludge (WAS) valve on Clarifier 1 is 

currently broken meaning all sludge from Clarifier 1 must be recycled and all waste sludge comes from 

Clarifier 3.  This broken valve takes Clarifier 1 out of compliance with 217.159(a)(1) requiring the 

operator to have the ability to control the Solids Retention Time (SRT) in aeration tanks by wasting a 

surplus volume of activated sludge. 

7.2.4 Effluent Filters 

The capacity of the media Filters is based on the peak flow application rates for “Deep Bed, 

Intermittently Backwashed, Granular Media Filters” TCEQ 217.191.  More specifically, the maximum 

design filtration rate for singular media Filters provided in 217.191(a)(1)(A) is 3.0 gallons per minute per 

square foot.  This filtration rate is based on the peak 2-hr flow rate and must be met with the largest 

filter out of service due to redundancy requirements.  As shown in Table 7.2, this requirement is not 

met regardless of redundancy and effluent filtration is the only process not obtaining the capacity of the 

current TPDES permit.  According to regulations, the filters should only be rated for a peak flow of 1,800 

gallons per minute or 2.6 MGD. 

One additional requirement not met by the media filters is that headloss indicators must be present on 

all effluent filters according to 217.191(f)(4).  Any upgrades to the filters will need to address this 

requirement. 

7.2.5 Disinfection 

The capacity of the chlorine disinfection process is controlled by the amount of chlorine available as well 

as the minimum contact time in the Chlorine contact basin.  The maximum withdrawal rates for each 

chlorine cylinder is specified by 217.273(a)(1) Equation K.2.  The three on-site 1-ton chlorine gas 



Wastewater Master Plan  
City of Kerrville 
 

7-9 

cylinders provide more than twice the daily chlorine requirements needed at the peak flow rate of the 

plant as shown in Table 7.7.  

Table 7.7 Chlorine Availability at Kerrville WWTP 

Chlorine Availability Requirement 

Minimum Design Cl2 Concentration = 6.0  mg/l 

Pounds Per Day Required for Treatment = 350.3  lbs/day 

Maximum  Gas Withdrawal Rate Per Cylinder (Wg) = 280 lbs/day 

Number of Tanks at Site = 3   

Chlorine Availability = 840 lbs/day 

 
Disinfection capacity is therefore determined by the minimum chlorine contact time of 20 minutes 

prescribed in 217.821(b)(1-2).  As shown in Table 7.2, at the peak flow rate, the detention time in the 

chlorine contact chamber is 26.1 minutes and therefore satisfies the requirements of TCEQ.  

7.2.6 Flow Equalization Basin Capacity 

The previous Wastewater Master Plan completed in 2008, discussed the need for additional FEB storage 

capacity due to a significant increase in future flows.  However, the projected population growth has 

decreased since the last master plan. In order to determine the future total FEB storage capacity needed 

at the plant, FNI analyzed a diurnal storm event using a peaking factor of 5.0 (Table 7.8) and the 

anticipated average daily flows (ADFs) for the years 2012, 2017, and 2022. 

Table 7.8 Diurnal Pattern 

Hour Peaking Factor 

0-5 1.0 

5-6 3.0 

6-7 5.0 

7-8 4.0 

8-9 2.5 

9-10 2.0 

10-11 1.5 

11-24 1.0 

 

Since all flow coming into the treatment plant is pumped from the Quinlan, Legion, or the future 

Birkdale Lift Station, the maximum flows coming to the plant depends on the pump controls at each lift 

station.  As stated earlier, the peak capacity of the headworks is 8.0 MGD.  If all three influent lift 



Wastewater Master Plan  
City of Kerrville 
 

7-10 

stations are running with every pump turned on, 19 MGD will be sent to the plant.  If the incoming flow 

to the plant will overflow the headworks, the proposed Emergency Flow Diversion Structure will divert 

the additional flow directly to the FEB.  Once the peak flow event subsides, the return FEB lift station will 

begin to drain the FEB by pumping the raw wastewater back through the headworks to be treated at the 

plant. For the FEB analysis, the return lift station was assumed to have a capacity of 2.0 MGD.  The 

existing return pumps do not have this capacity and should be upgraded to a firm capacity of 2.0 MGD. 

Table 7.9 displays the results of the FEB storage capacity analysis.  The maximum flow storage needs for 

the plant are well below 1.0 MG for 2012-2022.  The current 2.0 MG storage capacity of the existing FEB 

is therefore adequate for flows through 2022. 

Table 7.9 FEB Storage Requirements 

  Year 

    2012 2017 2022 

A
D

F 
(g

p
m

) Legion 820.00 820.00 820.00 

Birkdale 995.97 1047.36 1150.13 

Quinlan 204.17 224.31 224.31 

Total 2020.14 2091.67 2194.44 

FEB Storage 
Needed (MG) 

0.55 0.59 0.64 

 

7.3 ODOR CONTROL 

As noted during the site visit and in discussions with the treatment plant staff the Kerrville WWTP has 

been having problems with odors.  FNI provided a brief investigation into potential odor sources at the 

plant but recommends a full odor study to completely identify and address the sources and components 

of the problem.  

The odor problems at the plant typically emerge from the headworks and FEB, the two main 

components where raw sewage is exposed to the open air.  Hydrogen sulfide (H2S), the odor causing 

compound, is formed in the collection system and released upon entering the plant.  The existing odor 

control device (Figure 7.2) at the headworks of the plant is not currently in use because the operators 

have had trouble maintaining the plant pH when it is running.  



Wastewater Master Plan  
City of Kerrville 
 

7-11 

 

 

 

 

 

Figure 7.2 Existing Odor Control Device 

Odor is also released in the box near the FEB where the current septic haulers discharge shown on 

Figure 7.3.  Raw sewage is constantly standing in the box due to inefficiencies with the hydraulics.  This 

problem should be eliminated with the addition of the new Emergency Diversion Structure because the 

existing box and bar screen will be demolished and the haulers will dump directly into the new 

structure. 

 

 

 

 

 

 

Figure 7.3 Existing Septic Screening Structure 

A. Odor Reduction Recommendations 

1. Complete a comprehensive odor control study. Upon completion of the study a more 

definite odor control plan can be designed. 

2. The addition of iron salts, nitrates or aeration at the lift stations could be implemented 

to eliminate the quantity of H2S coming in to the plant. 

3. Aerate the FEB. Aeration and mixing are required in the FEB by TCEQ Chapter 217 any 

time that flow equalization is necessary to minimize random or cyclic peaking of 

hydraulic loadings. 

4. Construct a dump station for septic haulers. 

 



Wastewater Master Plan  
City of Kerrville 
 

7-12 

7.4 REHABILITATION PROJECTS PRIORITIZATION 

Table 7.10 summarizes the overall results of the risk and capacity analyses performed by FNI on the City 

of Kerrville WWTP.  The results from each analysis were combined and evaluated to determine the 

project prioritization and anticipated project costs for the identified plant deficiencies. 

Table 7.10 Plant Rehabilitation Projects and Estimated Cost 

 Project Justification Cost 

1. Add Additional 
Clarifier 

Will provide overflow capacity for the plant during wet 
weather events and redundancy for rehabilitating the 
other clarifiers. 

$2,268,014 

2. Upgrade Electrical 
System 

Determined to be High Risk.  Poor condition due to age, 
failure would result in a total plant outage. Concerns 
about sewer gas deteriorating system. 

$1,444,500 

3. Oxidation Ditch 
  
 

Add aeration 
 
 

Repair mud valve 
stem and remove 

solids 

Determined to be High Risk.  Majority of permit 
compliance depends on this process. 
 
Additional rotors needed for dissolved oxygen input 
and TCEQ redundancy requirements 
 
The stem of the mud valve is broken and solids have 
accumulated on the bottom of the tank.  Solids need to 